La)

ORIGINAL

MARTIN, ADE, BIRCHFIELD & MICKLER, P.A.

i::‘;f;::f:ock ONE INDEPENDENT DRIVE - SUITE 3000 SARBARACHRISTIE JOHNSTON
"o mmenmEc JACKSONVILLE, FLORIDA 32202 AL

TIMGTHY A. BURLEIGH ROEERT.C’ %KLER

JASON E. CAMPBELL MAILING ADDRESS: ZEANNE M. MILLER .
CHARLES L CRANFORD POST OFFICE BOX 59 JOHNG. MILTENT IR
STEPHEN H. DURANT JACKSONVILLE, FLORIDA 32201 JAMESA NOLAN n

T. WILLIAM GLOCTKER

TELEPHONE {904) 354-2050 DANIELB-NUNN. yR.

MICHAEL E. GOODBREAD, JR. SCOTT G, ECHILDBEﬂG

STEPHEN D HALKER
SHARGN ROBERTS HENDERSON GARY L WICKINSOMN .

ACK
AFA
APP
CAF
CMU
CTR

TELECOFIER (804) 354-5842 MICHAEL B WHALE N
. N ",.
L. PETER JOHNSQON (igd2 988

February 27, 1999 ; A

,:";:\

VIA FEDERAL EXPRESS
[...]
ATTENTION ROBERT L CHAPMAN III
PRESIDENT

Lake County -DW

Southlake WWTF

Wastewater Permit No. FLA010634-001
Modification of Conditions

Dear Mr. Chapman:

The Department is in receipt of your request to modify the conditions of the permit referenced above.
The permit is hereby modified to authorize:

Construction of: (A) a 112 foot diameter slab around the existing Clarifier No. 2, (B) the outer ring and
bulkhead for the future Aeration Tank, (C) a 12” diameter future influent line, (D) a 14" diameter “Future
Use™ line between the future acration tank and the existing acration tank, and (E) associated valves, piping
and appurtenances.

The permit shall include the following conditions:

1. Prior to placing the new facilities into operation or any individual unit processes into operation, for any
purpose other than testing for Jeaks and equipment operation, the permittee shall complete and submit to the
Department DEP Form 62-620.910(12), Notification of Completion of Construction for Domestic Wastewater
Facilities. These units shall not be placed into service until the WWTF is rerated. [62-620.630(2), 11-29-94]

2. This permit does not cover any of the structural engineering aspects of this project.

3.  Where potable water and sanitary sewer mains cross with less than eighteen (18) inches vertical clearance, the
sewage main shall be twenty (20) feet of either ductile iron pipe, concrete encased PVC pipe or encased in a
watertight carrier pipe, centered on the point of crossing. A minimum horizontal separation of ten (10) feet
(edge to edge) between potable water mains and sewage mains shall be maintained when practical. When the
appropriate horizontal separation cannot be maintained the sewage main shall be either ductile iron pipe,
concrete encased vitrified clay pipe, concrete encased PVC pipe or encased in a watertight pipe carrier.

4. Operational difficulties, including any collection/transmission system overflows, which may cause or result in
non-compliance with the requirements of the permit, shall be reported within twenty-four (24) hours to both
the local pollution control program and to the Department.

This letter must be attached to Wastewater Permit No. FLLA010634 and becomes a part of and subject to all
conditions of that permit.

A persoii whose substantial interests are affected by the proposed permitting decision of the Department may petition
for an administrative hearing in accordance with sections 120,569 and 120.57 of the Florida Statutes.
“Protect, Conserve and Manage Florida's Environment and Natural Resources™

Printed on recycled paper.



The petition must contain the information set forth below and must be filed (received) in the Department of
Eavironmental Protection, Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard,
Tallahassee, Florida, 32399-3000. Petitions filed by the permit applicant or any of the parties listed below must be
filed within fourteen days of receipt of this notice of intent. Petitions filed by any other person must be filed within
fourteen days of receipt of this notice of intent. A petitioner must mail a copy of the petition to the applicant at the
address indicated above, at the time of filing. The failure of any person to file a petition within the appropriate time
period shall constitute a waiver of that person’s right to request an administrative determination (hearing) under
sections 120.569 and 120.57 of the Florida Statutes, or to intervene in this proceeding and participate as a party to it.
Any subsequent intervention will be only at the discretion of the presiding officer upon the filing of a motion in
compliance with rule 28-5.207 of the Florida Administrative Code.

A petition must contain the following information:

(a) The name, address, and telephone number of each petitioner;, the Department permit identification number
and the county in which the subject matter or activity is located;

(b) A statement of how and when each petitioner received notice of the Department action;

(c) A statement of how each petitioner's substantial interests are affected by the Department action;

(d) A statement of the material facts disputed by the petitioner, if any;

(e} A statement of facts that the petitioner contends warrant reversal or modification of the Department action;

(f) A statement of which rules or statutes the -petitioner contends require -reversal or. modification of the
Department action; and

(g) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wants the
Department to take.

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition
means that the final action of the Dapartment may be different from the position taken by it in this notice of intent.
Persons whose substantial interssts will be affected by any such final decision of the Department on the application
have the right to petition to become a party to the proceeding, in accordance with the requirements set forth above.

Mediation under section 120.573 of the Florida Statutes is not available for this proceeding.

This action is final and effective on the date filed with the Clerk of the Department unless a petition is filed in
accordance with the above. Upon the timely filing of a petition this order will not be effective until further order of
the Department.

Any party to the order has the right to seek judicial review of the order under section 120.68 of the Florida Statutes,
by the filing of a notice of appeal under rule 9.110 of the Florida Rules of Appellate Procedure with the Clerk of the
Department in the Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard, Tallahassee,
Florida, 32399-3000; and by filing a copy of the notice of appeal accompanied by the applicable filing fees with the
appropriate district court of appeal. The notice of appeal must be filed within 30 days from the date when the final
order is filed with the Clerk of the Department.

Executed in Orlando, Florida.

STATE CF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

3319 Magnuire Boulevard Suite 232
Orlando, FL 32803-3767
B Phone (407) 8947555

Date; { L‘g .3 I‘FM/



FILING AND ACKNOWLEDGMENT

FILED, on this date, under Section 120.52(7), Florida Statutes, with the designated Department Clerk, receipt of
which is hereby acknowledged.

CCF/dj/cs

cc: RH. Wilson, P.E.
Lake County Environmental Management

CERTIFICATE OF SERVICE

The undersigned duly designated deputy clerk hereby certifies that this MOPIFICATION OF CONDITIONS
and all copies nﬁre (ﬂmlﬂ by certified mail before the close of business on ? 3 , ‘iao_ to the listed
3 i €4 .

persons by




Department of
Environmental Protection

Central District

Lawron Chiles 3319 Maguire Bouievard, Suite 232 Virginia B. Wetherell
Governor " Orlando, Florida 32803-3767 ' Secretary
STATE OF FLORIDA

DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: : PERMIT NUMBER: FLAO010634
ISSUANCE DATE: 1if36 19

Southlake Utilities, Inc. EXPIRATION DATE: November I, 2001

Mr. Robert L. Chapman TII FACILITY LD. NO: FLA010634

President PATS NUMBER: 279703

800 South U.S. Highway 27 . N GMS LD.NO: 3035P05827

Clermont, FL. 34711

FACILITY:

Southlake Utilities WWTF

U.5. Highway 27 South

Lake County

Clermont, FL

Latitude; 28° 23’ 39" N Longitude: 81° 43” 58" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the
Florida Administrative Code. The above named permittee is hereby authorized to construct and operate
the facilities shown on the application and other documents attached hereto or on file with the Department
and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.300 mgd annual average daily flow (AADF) permitted capacity extended aeration activated
sludge domestic wastewater treatment plant to be expanded to 0.550 MGD AADF by adding a new
104,167 gallon clarifier. The facility will consist of influent screening and grit removal, flow
equalization, aeration, secondary clarification, chlorination and aerobic digestion of residuals with:

REUSE:

Land Application; Rerate the existing 0.300 mgd AADF permitted capacity rapid rate infiltration basins
(RO01) to 0.550 mgd AADF and consisting of two percolation ponds with a total wetted area of 3.088
acres (67,250 square feet each). Land application system R001 is located approximately at Iatitude 28°
23'39" N, longitude 81° 43' 53" W.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions as set forth
in Pages 1 through 16 of this permit.

“Protect, Conserve and Manage Fiorida’s Environment and Natural Resources”

Printed on recycled poper.



PERMITTEE: Southlake Utilities, Inc. PERMIT NUMBER: FLAO10634
800 South U.S. Highway 27 EXPIRATIONDATE: November 1, 2001
Clermont, FL 34711 FACILITY: Southlake Utilities WWTF

i. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct
reclaimed water to Reuse System(s) ROO1. Such reclaimed water shall be limited and monitored by the permitlee as specified below:

Flow Flow meters
Carbonaceous Biochemical Oxygen mg/L Maximum 200 30.0 45.0 60.0 Weekly 8-hour flow EFA-1
Demand (5 day) proportioned composite
Total Suspended Solids mg/L Maximum 20.0 e 435.0 60.0 Weekly 8-hour flow EFA-1
proportioned composile
pH std. units Range - - - 60t0 8.3 5 Days/Week Grab EFA-i
Fecal Coliform Bacteria ' See Permit Condition L.A4, Weekly Grab EFA-1
Total Residual Chiorine (For wgL | Minmwm : : . 03 S DaywWeek Grab EFA1 Set Cond.
Disinfection} LAS,
Nitrate (as N) mg/L Maximum - - - 12.0 Weekly 8-hour flow EFA-1 See Cond,
proportioned composite LAG.




PERMITTEE: Southlake Utilities, Inc. PERMIT NUMBER: FLAO10634
800 South U.S. Highway 27 EXPIRATIONDATE: November 1, 2001
Clermont, FL 34711 FACILITY: Southlake Utilities WWTF

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A,
1. and as described below;

EFA-I Chlorine contact chamber effluent
EFF-1 Flow meter in effluent chamber

3. Flow meters shall be utilized to measure flow and calibrated at least annually. /62-601.200(17) and
.500(6), 5-31-93}

4. The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not -
exceed 200 per 100 mL of reclaimed water sample. The geometric mean of the fecal coliform values for
a minimum of 10 samples of rectaimed water, each collected on a separate day during a period of 30

. consecutive days (monthly), shall not exceed 200 per 100 mL of sample. No more than 10 percent of the

samples collected (the 90th percentile value) during a period of 30 consecutive days shall exceed 400
fecal coliformn values per 100 ml of sample. Any one sample shall not exceed 800 fecal coliforin values
per 100 mL of sample. Note: To report the 90th percentile value, list the fecal coliform valugs obtained
during the month in ascending order. Report the value of the sample that corresponds to the 90th
percentile (multiply the number of samples by 0.9). For example, for 3¢ samples, report the
corresponding fecal coliform number for the 27th value of ascending order. [62-600.440(4)(c), 6-8-93]

5. A minimum of 0.5 mg/L total residual chiorine must be maintained for a minimum contact time of 15
minutes based on peak hourly flow. [62-600.440¢(4)}(b), 6-8-93]

6. Nitrate nitrogen (NO) concentration in the water discharged to the percolation ponds shall not exceed
12.0 mg/L, or as required to comply with Chapter 62-610, F.A.C. [62-610.510, 1-9-96}



) ) \

PERMITTEE: Souihlake Utilities, Inc. PERMIT NUMBER: FLAO10634
800 South U.S. Highway 27 EXPIRATION DATE:  November 1, 2001
Clermont, FL. 34711 FACILITY: Southlake Utilities WWTF

B. Other Limitations and Monitoring and Reporting Requircments

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and
monitored by the permittee as specified below:

Carbonaceous Biochemical Oxygen Repoct | . 8hour flow

Demand (5 day) ' proportioned composite

Total Suspended Solids mg/L Report = z c = Weekly 8-hour flow INF-1 See Cond.
. proportioned composite 1B,




PERMITTEE: Southlake Utilities, Inc. PERMIT NUMBER: FLA010634

800 South U.S. Highway 27 EXPIRATION DATE: November 1, 2001
Clermont, FL 34711 FACILITY: Southlake Utilities WWTF

Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and as described
below:

Raw influent to surge tank

Influent samples shall be collected so that they do not contain digester supernatant or return activated
sludge, or any other plant process recycled waters. [62-601.5004), 5-31-93}

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a
sufficiently sensitive method in accordance with 40 CFR Part 136. Parameters which must be monitored
as a result of a ground water discharge (i.e., underground injection or land application system) shall be
analyzed in accordance with Chapter 62-601, F.A.C. [62-620.610(18), 11-29-94]}

The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and
effluent samples which are required by this permit. /62-601.500(5), 5-31-93]

During the period of operation authorizad by this permit, the permittee shall complete and submit to the
Department on a monthly basis Discharge Monitoring Report(s) (DMR), Form 62-620.910(10), as
attached to this permit. The permittee shall make copies of the attached DMR form(s) and shall submit
the completed DMR form(s) to the Central District Office at the address specified in Permit Condition
1.B.9. by the twenty-eighth (28th) of the month following the month of operation . {62-620.610(18), 11-
29-94][62-601.300(1), (2), and (3), 5-31-93]

During the period of operation authorized by this permit, reclaimed water or effluent shall be monitored
annually for the primary and secondary drinking water standards contained in Chapter 62-550, F.A.C.,
{except for turbidity, total coliforms, color, and corrosivity). Twenty-four hour composite samples shall
be used to analyze reclaimed water or effluent for the primary and sscondary drinking water standards.
These monitoring results shall be reported to the Department annually on the Reclaimed Water or
Effluent Analysis Report, Form 62-601.900(4), or in another format if requested by the permittes and if
approved by the Department as being compatible with data entry into the Department’s computer system.
During years when a permit is not renewed, a cestification stating that no new non-domestic wastewater
dischargers have been added to the collection system since the last reclaimed water or effluent analysis
was conducted may be submitted in lieu of the report. The annual reclaimed water or effluent analysis
repott or the certification shall be completed and submitted in a timely manner so as to be received by the
Department’s Central District Office by November 1 of each year. [62-601.300(4), 5-31-93][62-
601.500(3), 5-31-93]

The permittee shall submit an annual report of reclaimed water utilization using Form 62-
610.300(4)(a)2. by January 1 of each year. [62-610.870(3), 1-9-96]

Unless specified otherwise in this permit, all reports and notifications required by this permit, including
24-hour notifications, shall be submitted to or reported to, as appropriate, Lake County Environmental
Management and the Department’s Central District Office at the address specified below:

Florida Department of Environmental Protection
3319 Maguire Boulevard Suite 232
Orlando, Florida 32803-3767

Phone Number - (407) 894-7555
FAX Number - (407) 897-2966 All FAX copies shall be followed by original copies.